SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

J

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES ﬂ Be _$PurioUs_|INE_ABS|
10 dBm - \ 10 db
0 dBm J W 0 dBm
-10 dém I L -10 dBm
| SPURIOUS_LINE_ABS_ f |
-20 dem — -20 dB
\ 4 n
-30 dem kil o4 I
-40 dBm m M“ A 40 dBm I A Ty, |
sttt v Wy I f l [ WA g
50 dBm A \ _5fildBn \y gy el s
TR ‘ UWWWNW “ /j"h L)\f WL e Rl LT
) e g
-60 dem — b g
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170886 GHz -31.40 dBm -18.40 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77945 GHz 19.73 dém ~10.27 dB
1.709 GHz 1710 GHz 100,000 kHz 170955 GHz “27.09 dBm -14.08 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.78001 GHz -28.91 dém -15.91.dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 19.76 dBm -10.24 dB 1761 cHe 1700 oHe 1,000 MH= 178103 GHz 3528 dBm 5238 dB
' ——
i 1 J w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10 de
o [ L O WU I R S TR NN AEpT I e
dBm ’ 1, B \‘
-10 dBm I 1 -1 dem
| SPURIOUS_LINE_ABS l L
-20 dam 1 “ 0 dB lk
. PR \ 48 ) s i
30 dBM e z it *30 -
S ey e f 4 I
-40 dBm -40 dBm
50 dBm: -50 dBrr
-0 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70885 GHz -25.56 dBm -12.56 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77151 GHz 3,47 dBm -26.53 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -29.66 dBm -16.66 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78002 GHz -29.54 dBm -16.54 dB
1,710 GHz 1.720 GHz 100,000 kHz 171134 GHz 3,59 dem -26.41 dB 1761 GH2 1790 GHs 1,000 MH= 178128 cHe 23,30 dBm 10,80 dB
)i J g il !
L JL J
Date: 18.APR.2023 20:56:49

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

: A186 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES [! Be _$PurioUs_|INE_ABS| ﬂ
10 dBm f \\ 10 48 ‘
0 dBm | | 0 dBm ! .
[ [
-10 dém -10 dBm \\
| SPURIOUS_LINE_ABS_ f \ f |
-20 dem | \ -20 dB [,
-30 dem \(\ 30 d8
| ;N
-40 dBm o A 40 dBm Fl | | |
’ | | "
l‘t‘ﬂ i il 50| dBm Jl ' AI M\N
L\/‘\f\ﬂ‘,ﬁ, LA M | L L‘A‘( i
b J n W Fpl| W70
-60 dem A |L\!u'\l"\kx Iy 5 bl \Jll
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170851 GHz -29.52 déim -16.52 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77940 GHz 19,43 dém ~10.57 dB
1.709 GHz 1710 GHz 100,000 kHz 170958 GHz “27.39 dBm -14.35 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.76001 GHz -26,07 dém -16.07 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71058 GHz 19.05 dBm -10.95 dB 1781 aHe 1700 oHe 1,000 MH= 178116 GHz 32,69 dBm 1969 dB
i - = - ————
Date 21:06:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10 de
o dem el Aty \ o T"""' e oo,
I \
-10 dBm -10 dBn
| SPURIOUS_LINE_ABS_ \ i
-20 dBm 1 20 dB -
30 dem jn o ds \\ e A
d o |
e fhy Wit 'J i w ottt i
40 dém -40 dBm
50 dBm: -50 dBrr
-0 dBm 60 dB
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70843 GHz -25.56 dBm -12.56 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77921 GHz 2,92 dBm -27.08 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -31.59 dBm -18.59 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78003 GHz -31.15 dBm -18.15 dB
1,710 GHz 1.720 GHz 100,000 kHz 171777 GHz 2,31 dém -27.69 dB 1761 GH2 1790 GHs 1,000 MH= 178152 oHe 24,50 dBm 1150 4B
1 J ] i '
L JL J
Date: 18.APR.2023 20:5B:00

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID:

IHDT56AL8

Page Number 1 A187 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES 7 Be _$PurioUs_|INE_ABS| Ih
10 dBm i !\ 10de ! 5‘
d a I
0 dBm i \ 0 dBm R \
-10 dém J -10 dBm 1
| SPURIOUS_LINE_ABS_ / | ( k
-20 dem ; \l 20de ]
-30 dem [ L‘ -0 db (;‘
d J ' i -40 dBm ﬂ \P
N lAL“ L\\A ” il S0 den H By .U] MJUU\' | ,—
TET LA i Sl W et LT TR P
TN TR T LY ] PJU - fo A Mepn S Wehy A
U GarA T R
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170895 GHz -#1.72 dém -18.72 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77940 GHz 16,59 dém “11.41dB
1.709 GHz 1710 GHz 100,000 kHz 170958 GHz -31.46 dBm -18.46 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.78001 GHz -32,61 dém -19.61 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 18.32 dBm -11.68 dB 1781 aHe 1700 oHe 1,000 MH= 178102 GHz 38.84 dbm o5 B4 dB
i - = - —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm 5 Aoy 0 gen \|
-10 dem ( \' -1 dem ‘
| SPURIOUS_LINE_ABS_ ‘ \ \
-20 dem - | o \
-30 dem IJ \ 0 dB y b
ki 04 A WWWMN
40 dermn Nt s nﬁwﬂ
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70792 GHz -29.82 dBm -16.62 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77130 GHz 1.36 dém -28.64 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -34.36 dBm -21.36 dB 1.760 GHz 1,781 GHz 100.000 kHz 1.78005 GHz -33.33 dém -20.33 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71875 GHz 1.28 dBm -28.72 dB 1761 GH2 1790 GHs 1,000 MH= 178104 GHz 27 42 dBm 1442 B
1 J ] i '
L JL J
Date: 18.APR.2023 20:55:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number 1 A188 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES Be _$PurioUs_|INE_ABS|
10 dBm J’.“ 10 db ﬂ
0 dBm l 0 dBm + T
i I
-10 dém T -10 dBm —
| SPURIOUS_LINE_ABS_ / ‘ / H
-20 dem ( -20 dB .
-30 dem l\ -30 dB {
-40 dBm T A -40 dBm i j
\
50 dem {,.w'r f\\ ” it 5@ dBm ”I fj M\
T TN
alll \ \ i
-60 dem = -§0'de
. Fmwnd o ekl Papros
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -46.03 dBm -33.03 d8 1.770 GHz 1,780 GHz 100,000 kHz 1.77943 GHz 15,32 dém ~14.68 dB
1.709 GHz 1710 GHz 100,000 kHz 171000 GHz -38.82 dbm -25.52 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.76000 GHz -37,09 dém -24.09 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71057 GHz 15.40 dBm -14.60 dB 1761 cHe 1700 oHe 1,000 MH= 178102 GHz 4537 dBm 3237 dB
i - = - ————

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 dpfl\z _$PURTOUS | INE_ABS | PABS
10 dem 10de
0 dBm e O e e Bl = rer S —— e e ey
|
-10 dem ; | -1 dem H
| SPURIOUS_LINE_ABS_ | ‘ ‘
-20 dam , | -4ode T
-30 dem : 0 de |
-40 d@m i -40 dBm [y
p——— '\_J ]
Al 50 der Ll |
-0 dBm 60 dB
70 dém -70 dém
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.708%8 GHz -37.04 dBm -24.04 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77212 GHz -0.53 dém -30.53 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -36.35 dBm -23.35 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -36.09 dBm -23.09 dB
1,710 GHz 1.720 GHz 100,000 kHz 171571 GHz -0.71 dBm -30.71 dB 1781 GHz 1790 GHs 1,000 MH= 178116 oHe 32,38 dBm 52,38 dB
I J g il !
L JL J
Date: 18.APR.2023 1 21:13:45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

1 A189 of A304



SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS ﬂ B fPurtoUs_|INE_ABS | "\
10 dem / \ 10de ‘ \
0 dBm 1 1\ 0 dBm ,J 1
-10 dBm / -10 dem J
| SPURIOUS_LINE_ABS_ ﬁl \L J L
-20 dem \ 20 dB { .
-30 dem ‘H -0 db Jrj
-40 dBm 2 40 dém J A
U] | \ Il MMW
ot " 50 dBr o Db
i, e I i v L
-0 dem L] O] AT X e MN" . 48 . R YN
7 T e

-70 dBm -70 dém
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 170875 GHz -33.14 dBm -20.14 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.77917 GHz 19.97 dém -10.03 dB

1.709 GHz 1.710 GHz 150,000 kHz 171000 GHz -26.80 dBm -13.60 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.76001 GHz -27,83 dém -14.83 dB

1.710 GHz 1.725 GHz 100,000 kHz 171086 GHz 19.80 dBm -10.20 dB 1781 GHz 1790 GHs 1,000 MH= 178101 coHe 35,90 dBm 52,90 dB

i - = - —_—

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
d ™~ LI . .
0 dBm I o ) o de? i
-10 dBm 1 -10 denn !
| SPURIOUS_LINE_ABS_ ‘ | \
-20 dem r/ - 2p de i
I 3 \
-30 dBm et hl fa0 i\ L. N
-40 dBm -40 dBm
-50 dem -50 der
-0 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70874 GHz -26.12 dBm -13.12 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.76634 GHz 1,48 dem -28.52 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -31.85 dBm -18.85 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78004 GHz -31.03 dém -16.03 dB
1,710 GHz 1.725 GHz 100,000 kHz 172114 GHz 1,96 dBm -26.04 dB 1761 GH2 1790 GHs 1,000 MHz 178147 cHe -2c.50 dBm 1250 dp
)i J g il !
L JL J
Date: 18.APR.2023 21:22:33

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

1 A190 of A304



SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS ,'\I B fPurtoUs_|INE_ABS | ﬂ
10 dBm i 10d8 |
0 dBm }} lL 0 dBm ,J \].
-10 dém { | -10 dBm I !
| SPURIOUS_LINE_ABS_ ) L\ J ‘[
-20 dem f -20 de y
) ol
-30 deém \ -30 dBy i
-40 dBm -40 dBm i
L ) | ﬂ.‘ i | (
50 dem—rH- bk | , 50dam 1 [ m , 1
N IR T ""[L,\ I ” H 50 {\ P G Y Y T
v/ e "
A il { { n.Nﬁ
-60 dem 0 dg
v i g vow i || =iy e newgu iy
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70874 GHz -31.25 dém -18.25 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.77920 GHz 18.58 dém -11.42 dB
1.709 GHz 1.710 GHz 150,000 kHz 170955 GHz “25.48 dbm -12.48 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.76003 GHz -27,36 dém -14.86 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 19.28 dBm -10.72 dB 1781 aHe 1700 oHe 1,000 MH= 178115 cHe -34.57 dBm 51.57 dB
i - = - —
Date 21:24:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm J : L B e 0 dpsir - \
-10 dém 5 -10 dem
| SPURIOUS_LINE_ABS_ ' I \
-20 dam j l‘\ -2p de T
-30 deém — p"w‘r r dB \H iy ——— .
Yo -| =7 -
” A "-1’_ i m \ Y v
-40 dBm -40 dBm
50 dBm: -50 dBrr
-60 dBm 60dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70794 GHz -28.21 dBm -15.21 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.76661 GHz 0,44 dBm -29.56 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70997 GHz -34.42 dBm -21.42 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78008 GHz -33.51 dBm -20.51 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71850 GHz 0.77 dém -29.23 dB 1761 GH2 1790 GHs 1,000 MHz 178125 cHe 37,11 dBm 411 dB
)i J g il !
L JL J
Date: 18.APR.2023 21:26:186 21:39:41

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

1 A191 of A304



SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100,100
@1 AvgPwr

Offset 5.40 d& Mode Auto Sweep

Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS ﬂ B fPurtoUs_|INE_ABS | -\
10 dem ‘ \ 10de f \
0 dBm j 0 dBm } l
-10 dBm kl -10 deém
| SPURIOUS_LINE_ABS_ P’ | /J \
-20 dém ¥ 20de
i
[ | [ ]
-30 dem i 30dB J
40 dBm - Ji i ! -40 dBm 'ul,,I .
50 dBm ¥ 50 dBm 'lj ), dh o
i1 | n “ \ Jt-' T .
50 dem A = S { 60 dB 1 el
e D At Hgomsond 1 FcRy N PSS W LA
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170889 GHz -32.67 dém -19.67 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.77918 GHz 18.13 dém -11.87 dB
1.709 GHz 1.710 GHz 150,000 kHz 170998 GHz ~28.59 dbm -16.55 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.78002 GHz -28,97 dém -15.97 dB
1,710 GHz 1.725 GHz 100,000 kHz 171083 GHz 18.07 dBm -11.93 dB 1781 aHe 1700 oHe 1,000 MH= 178100 cHe 38,17 dBm 2517 dB
i - = - R

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10ds
0 dBm e e mp,.\W_AW\,\ﬂmhmrww.vw_y-n—m-\ o d‘mn».wwwpwm S P
-10 dBm J‘I -1 dem: \
| SPURIOUS_LINE_ABS_ | l \
-20 dam ] \ 2p de l
-30 deém ‘.F\ 0 de l\.
L o " lﬂ Lany a i g
W 40 denm ] it
50 dBm: -50 dBrr
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70839 GHz -33.82 dBm -20.82 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.76609 GHz -0.37 dBm -30.37 dB
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -35.22 dBm -22.22 dB 1.780 GHz 1,781 GHz 150,000 kHz 1.78001 GHz -35.71 dém -22.71 dB
1.710 GHz 1.725 GHz 100.000 kHz 1,72411 GHz -0.28 dBm -30.23 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78103 GHz 230,08 dBm ~17.08 dB
i T ) ~ y
L JL J

21:40:51

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number 1 A192 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES Be _$PurioUs_|INE_ABS|
10 dBm ﬁ 10 db ﬁ
0 dBm J \ 0 dBm l‘ \
-10 dém -10 dBm
| SPURIOUS_LINE_ABS_ [ / \
20 dem - 20 de
f L[ (J l,\
|
-30 dBm T 1‘ -30 dB 4
-40 dbm + 40 dBm fJ
-50 dem "J \. \ Sohder oy T\‘\.‘
-60 dam - 1 i l n H q\.m “ L \ ..x'f ‘
l Zaprp yr— e T P A fﬁ o mp——em— o T
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170899 GHz -42.95 dBm -29.95 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77018 GHz 14,53 dém ~15.47 dB
1.709 GHz 1710 GHz 150,000 kHz 171000 GHz -32.21 dbm -19.21 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.76001 GHz -32,44 dém -19.44 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 14.86 dBm -15.14 dB 1781 aHe 1700 oHe 1,000 MH= 178101 GHz 4239 dBm 50,39 B
i - = - ————

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm 0 dem
B S et »ﬂ«’-u\l S POV PNUI N S —— b
-10 dém | ‘ -10 dem
| SPURIOUS_LINE_ABS_ J | \
-20 dam | -20 dB
-30 dem J 1 de L
' L]
] e |
-40 dem ol A -0 dem 1
I—— f MM"-;
-50 dBm 50 dBrr
-60 dBm 60dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70867 GHz ~38.11 dBm -25.11 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.76989 GHz -2.11 dém -32.11 dB
1.703 GHz 1.710 GHz 150,000 kHz 1.70998 GHz -38.44 dBm -25.44 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78000 GHz -38.40 dBm -25.40 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72337 GHz -2.26 dBm -32.26 dB 1761 GH2 1700 oHe 1,000 MH= 178112 GHz 3664 dBm 5364 dB
T -
I g |
L JL J
Date: 18.APR.2023 21:2B:36 21:42:01

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

1 A193 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

s rum

Ref Level 25.40 dBm
SGL Count 1004100

Offset 5.40 db Mode Auto Sweep

J

@1 AvgPwr (@1 AvgPwr
Limit fheck PARS SPURIRIEGHBGKASS
20 dB\e —$PURIOUS [ INE_ABS ”p:. 55 Bl _fpurious_[INE_ABS_| ﬂ
10 dBm 10 6B
I I
0 dBm | 0 dBm !
[l il
.10 dam | 1 -10 dBm .
| SPURIOUS_LINE_ABS_ J \ j \\
-20 dém T -20 dem : \!
-30 dem i \ -30 dBm ;
{
i u | -40 dBm Wl n
, My ” i PJ Wu "
A o it | 50 dem . Lo
T J i W e
Moty A = -60 dBm | fihe
R R e e VP BEVTRNEN SRV TN W

70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1708591 GHz -31.04 dém -18.04 dB 1.760 GHz 1.780 GHz 100,000 kHz 1.77889 GHz 19.70 dBm -10.30 dB

1.709 GHz 1.710 GHz 200,000 kHz 170955 GHz “27.48 dbm -14.48 dB 1,780 GHz 1781 GHz 200.000 kHz 1.768003 GHz -27.64 dBm -14.64 d

1.710 GHz 1.730 GHz 100,000 kHz 1.71107 GHz 20.24 dBm -0.76 dB 1781 oHe 1700 cHe 1,000 MH= 178118 cHz ~36.25 dBm 23,25 dp

T 2 ad
] ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

J

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm e . o " od =S N\/\
-10 dBm J \ -10 denm
| SPURIOUS_LINE_ABS I }
20 dem i | 20 dB -
-30 dem " Arebbs . | 7é de .
-40 dBm 40 dBm
-50 dBm 50 dBrr
-60 dBm 60dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70882 GHz ~27.66 dBm -14.66 dB 1.760 GHz 1,780 GHz 100.000 kHz 1.76235 GHz 0.32 dém -29.68 dB
1.703 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -32.72 dBm -19.72 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78006 GHz -31.97 dém -18.97 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72889 GHz 0.60 dBm -29.31 dB 1761 GH2 1700 oHe 1,000 MH= 178102 GHz 27 31 dBm VT
I J g il |

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

1 A194 of A304



SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS ‘l‘m 55 Be _$PurioUs_|INE_ABS| ﬂl
10 dBm | \ 10de Jl\
0 dBm l‘ \ 0 dBm f
-10 dBm 0 -10 dBm J ‘l
| SPURIOUS_LINE_ABS_ } M J[ 1
-20 dem —t -20 dB V\
-30 dem J | 30 d8 ﬁ L
\ n and il " | |
& 40 dBm i
5 I b
I | || . N i1l
WL A M) | L i
-60 dam . . t —— -60 dB il i i}
T VTN o W W s Ay Sy LU PENOPTY "W L v
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70606 GHz -31.46 dBm -18.46 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.77891 GHz 16,49 dém “11.51 dB
1.709 GHz 1710 GHz 200.000 khz 1.71000 GHz -25.02 dBm -16.02 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78002 GHz -29,49 dém -16.49 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71107 GHz 19.07 dBm -10.93 dB 1781 aHe 1790 GHz 1,000 MHz 178378 oHz 57 14 dBm 1414 dB
: - - —
i ( N ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
0 dBm [N_,\ e e E e W S T \-M\ e oy e € S ST P E STy ey
-10 dBm -10] denn l
| SPURIOUS_LINE_ABS_ l 1 ‘
20 derm J H 724 de
'
-30 dem T = ﬁﬁ a8 hh R
5 L™ Tt
40 dBm 40 denn
50 dBm: -50 dBrr
-0 dBm 60dB
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70802 GHz -27.34 dBm -14.34 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.76355 GHz -0.52 dBm -30.52 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70996 GHz -33.81 dBm -20.81 dB 1.760 GHz 1,781 GHz 200,000 kHz 1.78002 GHz -33.58 dém -20.56 dB
1,710 GHz 1,730 GHz 100,000 kHz 172649 GHz -0.27 dBm -30.27 dB 1781 aHe 1700 oHe 1,000 MH= 178162 oHe 27,54 dBm 1454 dB
1 J ] i '
L JL J
Date: 18.APR.2023 21:5B:42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number 1 A195 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS ﬂp,a 55 Be _$PurioUs_|INE_ABS| ﬂ
10 dBm H 1o [ ‘
0 dBm . \ 0 dBm ’
-10 dém r -10 dBm ' I‘
| SPURIOUS_LINE_ABS_ [} \w r ]
-20 dem: -/( 20 dB v m’k
-30 dem i -30 dB f \
! } 40 dém f W
i;*ﬁwm I rlrL ll [ |1 o) . |
W 'l A n »J \ H f 1 L wm,}
-60 dam g vy - - t -60 dB hoapd oA sl
e s ||| Dvehiontirym PP vw ST Prol Ll L L b
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170884 GHz -36.15 dém -23.15 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.77891 GHz 16.64 dém ~11.36 dB
1.709 GHz 1710 GHz 200.000 khz 1.70899 GHz “26.67 dBm -15.67 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -28,55 dBm -15.55 dB
1.710 GHz 1.730 GHz 100,000 kHz 171111 GHz 18.01 dBm -11.99 dB 1781 aHe 1700 oHe 1,000 MHz 178118 oHe 238.52 dBm ot 52 b
i : - - —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
0 dBm J‘_v VS YR ST ST VUMVMMWUAI 0 dR ] e e A A A P st i
-10 dBm -1 dem ‘
| SPURIOUS_LINE_ABS_ ‘ \
-20 dam / H -20 dB l
Yl
-30 dem 7’& dB ! b
an WH '\\ e mm'm. "
W‘MH) o aam ]
50 dBm: -50 dBrr
-0 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70845 GHz -28.44 dBm -16.44 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.76612 GHz -0.55 deém -30.55 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -36.53 dBm -23.53 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78051 GHz -33.62 dBm -20.62 dB
1,710 GHz 1.730 GHz 100,000 kHz 172310 GHz -1.32 dBm -31.32 dB 1761 GH2 1790 GHs 1,000 MH= 178177 oHe 27,00 dBm _14.00 4B
)i J g il !
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number 1 A196 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 20MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Ref Level 2
SGL Count 1

Spectrum

5.40 dérm  Offset 540 d&

004100

Mode Auto Swesp

@1 AvgPwr

Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS B fPurtoUs_|INE_ABS |
10 dBm ﬁ 10 d8 FI\
0 dBm J l 0 dBm [‘
-10 dém 1 -10 dBm a
| SPURIOUS_LINE_ABS_ J h N
-20 dem II T -20 de r} -
[\
-30 dem ﬂN 30 dB \‘
-40 dBm: \ f 40 dBm t
S50 dem M "Jl,rh | fy _5DrMBI 1, \Jﬂ \A"l
- \ J ] J * Ty
1 - E 4B My
60 dém s Ewe g S R Lo R B W ;’EJ A P— e LR
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170856 GHz -40.42 dBm -27.42 dB 1.760 GHz 1,780 GHz 100.000 kHz 1.77889 GHz 14.75 dém -15.25 dB
1.709 GHz 1.710 GHz 200,000 kHz 171000 GHz -32.30 dBm -19.30 dB 1,780 GHz 1,781 GHz 200.000 kHz 1.76000 GHz -32,9 dém -19.99 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71100 GHz 14.32 dBm -15.51 dB 1781 aHe 1700 oHe 1,000 MH= 178105 cHe 41,61 dBm 28.61 dB
i - = - R
Date 22:09:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10ds
0 dém 0 dem
AR Sy it MMWM*WW PRy TPrVR I PP I SIS S
-10 dBm ] -10/de ]
‘ | agnmr T
| SPURIOUS_LINE_ABS_ [ ‘ ‘
-20 dem J \ od ds
-30 dem 1 i -39 de !
I 1 f K
-40 dém 2 0 dém 1
W N [
50 dBm: -50 dBrr
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -38.89 dBm -25.89 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.76320 GHz -3.66 dBm -33.66 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70999 GHz -39.13 dBm -26.13 dB 1.780 GHz 1.781 GHz 200.000 kHz 1.78003 GHz -38.91 dém -25.91 dB
1.710 GHz 1.730 GHz 100.000 kHz 1,72755 GHz -3.53 dBm -33.53 dB 1761 GHz 1,790 aHz 1,000 MHz 1.78120 GHz ~38.42 dBm 55,42 dB
i T ) ~ v
L JL J
Date: 18.APR.2023 22:01: az

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number 1 A197 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

Conducted Spurious Emission

LTE Band 66 / 1.4AMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spect L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS -10 déAR—FPURIOUS_| INE_ABS PARS
SPURIOUS_LINE_A
-20 dém
-20 der -30 dBém
40 ds -40 dBm
50 dam—| - r—— A -50 dBm - A <
60 dB 50 dBm
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 896.01049 MHz -53.66 dBm -40.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 992.00150 MHz -53.50 dBm -40.50 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -53.73 dBm -40.73 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65400 GHz -53.90 dBm -40.90 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.94537 GHz -52.44 dBm -39.44 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.51838 GHz -52.68 dBm -39.68 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.01002 GHz -43.24 dBm -35.24 dB 3.000 GHz 9.000 GHz 1.000 MHz £.93402 GHz -48.12 dBm -35.12 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.65004 GHz -49.30 dem -36.30 de 9.000 GHz 13.000 GHz 1.000 MHz 10.65254 GHz -49.07 deém -36.07 de
13.000 GHz 18.000 GHz 1.000 MHz 16.25660 GHz -46.13 dBm -33.13 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.70648 GHz -46.11 dBm -33.11 dB
L JU J L )t J L Ll
Date: 1B.APR.Z023 15:42:45
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
R | » A A\
-50 dBm————=g e ——— e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 632.79610 MHz -53.58 dBm -40.58 dB
1,000 GHz 1.700 GHz 1.000 MHz 1,65190 GHz -53.91 dBm -40.91 db
1,790 GHz 3.000 GHz 1.000 MHz 1,79060 GHz -52.53 dBm -39,53 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,91792 GHz -47.89 dBm -34.89 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.65254 GHz -49.22 dBm -36.22 dB
13,000 GHz 18.000 GHz 1.000 MHz 16.40242 GHz -46.00 dBm -33.00 dB
]
) ) o
Date: 1R, APR. 2023  10.44;45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

1 A198 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spect L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck 5 Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
_SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 d8 -40 dBm
50 d8 1 - | A A -50 dBm 1 tnch A S
60 dB 50 dBm
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 824.27536 MHz -53.60 dBm -40.60 dB 30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHzZ -53.64 dBm -40.64 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -53.71 dBm -40.71 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.02956 GHz -53.89 dBm -40.89 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.50225 GHz -52.54 dBm -39.54 d8 1.790 GHz 3.000 GHz 1.000 MHz 2.54459 GHz -52.63 dBm -39.63 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.04142 GHz -43.15 dBm -35.15 dB 3.000 GHz 9.000 GHz 1.000 MHz £.92742 GHz -48.13 dBm -35.13 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.66804 GHz -49.28 dem -36.28 d& 9.000 GHz 13.000 GHz 1.000 MHz 10.628004 GHz -49.21 dém -36.21 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.40076 GHz -45.93 dBm -32.93 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.58158 GHz -46.03 dBm -33.03 dB
— S w— e
L J{ J - L L J [
15:58:10 Date: 1B.APR.2023 20:10:55
Highest Channel / QPSK
Spectrum c%:
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
=0 dBm it I o TN
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 948.37331 MHz -53.41 dBm -40.41 db
1,000 GHz 1.700 GHz 1.000 MHz 1,59453 GHz -53.67 dBm -40.67 db
1,790 GHz 3.000 GHz 1.000 MHz 2,50911 GHz -52.43 dBm -39.43 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,90742 GHz -47.98 dBm -34.98 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.66404 GHz -49.21 dBm -36.21 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.71565 GHz -46.07 dBm -33.07 dB
]
) ) o
Dat 1R RAPR. 2023 20 55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Ref Level 0.00 dém

Offset 5.40 dp

Mode Auto Sweep

Date: 1B.APR.2023

20:37:12

Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck 5 | Limit ¢heck PAES
-10 ddfe—$PURIOUS_LINE AR PARS -10 ddfiR —$PURIOUS_LINE_AB pARS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 der -20 dém
-30 der -30 dBm
40 dB -40 dBm
-50 dB -50 dBm
=
gt T htindl S - g R e i hem e A SRS
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dbm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -58.55 dem 45,55 dB 30.000 MHz 1.000 GHz 1.000 MHz 90668416 MHz -58.43 dBm 45,48 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -57.47 dem -44.47 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -58.76 dém -45.76 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.52523 GHz -57.55 dém -44.55 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.63531 GHz -57.40 dém -44.40 dB
3.000 GHz 9.000 GHz 1.000 MHz ©6.92442 GHz -53.07 dem -40.07 d& 3.000 GHz 9.000 GHz 1.000 MHz 6.91192 GHz -£2.93 dém -309.93 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.65179 GHz -5£7.04 dem -44.04 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.20546 GHz -£7.20 deém -44.20 de
13.000 GHz 18.000 GHz 1.000 MHz 15.62041 GHz -54.48 dBm -41.48 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.37618 GHz -54.47 dbm -41.47 dB
- S w— e
L JU J - L )t J -

Highest Channel / QPSK

Spectrum c%:
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PAES
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
" B e Al T ittt Shihaman i
et
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -58.43 dBm -45.43 db
1,000 GHz 1.700 GHz 1.000 MHz 1,69458 GHz -58.71 dBm -45.71 dB
1,790 GHz 3.000 GHz 1.000 MHz 2,53168 GHz -57.41 dBm 44,41 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,91342 GHz -53.01 dBm -40.01 dB
9,000 GHz 13.000 GHz 1.000 MHz 11.30546 GHz -56.96 dBm -43.96 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.99396 GHz -54.52 dBm -41.52 dB
]
) ) o
Dat 1R, APR. 2023  20:30:11

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spect L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS PARS -10 déAR—FPURIOUS_| INE_ABS paks
_SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 ds -40 dBm
50de -50 dBm
L T sl . B i _ PO www
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -58.44 dBm -45.44 dB 30.000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -58.60 dBm -45.60 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -56.40 dBm -43.40 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68198 GHz -58.66 dBm -45.66 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.53330 GHz -57.48 dBm -44.48 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.95666 GHz -57.57 dBm -44.57 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.06742 GHz -53.06 dBm -40.06 dB 3.000 GHz 9.000 GHz 1.000 MHz £.91442 GHz -53.00 dBm -40.00 dB
9.000 GHz 12.000 GHz 1.000 MHz 11.32846 GHz -5£7.11 dem -44.11 dB 9.000 GHz 13.000 GHz 1.000 MHz 11.31746 GHz -£7.08 deém -44.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.28077 GHz -54.63 dBm -41.63 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.70148 GHz -54.50 dBm -41.50 dB
- S w— e
L J{ J - L L J [
20z Date: 1B.APR.Z2023 21 2
Highest Channel / QPSK
Spectrum c%:
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
5 o an [ 4W—MMM
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 958.55322 MHz -58.52 dBm -45.52 db
1,000 GHz 1.700 GHz 1.000 MHz 1,51232 GHz -58.42 dBm -45.42 dB
1,790 GHz 3.000 GHz 1.000 MHz 2,63006 GHz -57.61 dBm -44.61 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,99542 GHz -53.05 dBm -40.05 dB
9,000 GHz 13.000 GHz 1.000 MHz 11.28696 GHz -57.19 dBm -44.19 dB
13,000 GHz 18.000 GHz 1.000 MHz 16.35368 GHz -54.47 dBm -41.47 dB
]
) ) o
Date. 18 APR_ 2003  21.04.03

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spect L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
_SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 ds -40 dBm
50de -50 dBm
"y AN N e R o el -~ P s, Mo A
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 891.17101 MHz -58.38 dBm -45.38 dB 30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -58.45 dBm -45.45 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69843 GHz -52.18 dBm -39.18 d8 1.000 GHz 1.700 GHz 1.000 MHz 1.17544 GHz -58.64 dBm -45.54 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.52201 GHz -57.59 dBm -44.50 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.51596 GHz -57.57 dBm -44.57 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.05002 GHz -52.86 dBm -39.86 dB 3.000 GHz 9.000 GHz 1.000 MHz £.92642 GHz -52.84 dBm -30.84 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.66179 GHz -57.07 dém -44.07 de 9.000 GHz 13.000 GHz 1.000 MHz 10.67754 GHz -£7.05 dem -44.05 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.38701 GHz -54.61 dBm -41.61 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.38534 GHz -54.49 dBm -41.45 dB
— S w— e
L J{ J - L L J [
Date: 1B.APR.Z2023 21:30:389
Highest Channel / QPSK
Spectrum c%:
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
PR DU ST I e o Www
| ahaatiial
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 9585.87956 MHz -58.62 dBm -45.62 db
1,000 GHz 1.700 GHz 1.000 MHz 1.61937 GHz -58,.59 dBm -45.59 db
1,790 GHz 3.000 GHz 1.000 MHz 2,52322 GHz -57.31 dBm -44,31 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,91542 GHz -52.94 dBm -39.94 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.67554 GHz -57.16 dBm -44.16 dB
13,000 GHz 18.000 GHz 1.000 MHz 16,.37993 GHz -54.40 dBm -41.40 dB
]
) ) o
Date; 1B, APR. 2023 01:30:3

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 20MHz

Spectrum [ spect L
Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Swesp Ref Level 0.00 dém  Offset 5.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 ddf—$PURIOUS L INE_ABS PAES -10 défiR —FPURIOUS L INE_ABS pARS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
-40 dB -40 dBm
50 dB -50 dBm
v - e i AN Fcvaan™ - B s il At AN
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dbm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -58.53 dem -45.53 dB 30.000 MHz 1.000 GHz 1.000 MHz 991,03198 MHz -58.43 dBm 45,48 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -56.88 dém -43.88 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.61447 GHz -58.70 dém -45.70 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.53007 GHz -57.39 dém -44.39 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.51233 GHz -57.50 dém -44.50 d&
3.000 GHz 9.000 GHz 1.000 MHz ©6.91242 GHz -52.86 deém -39.86 d& 3.000 GHz 9.000 GHz 1.000 MHz 6.89393 GHz -53.01 dém -40.01 d&
9.000 GHz 12.000 GHz 1.000 MHz 10.67154 GHz -5£7.17 dem -44.17 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.30496 GHz -£7.05 dem -44.05 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.58283 GHz -54.45 dBm -41.45 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.99938 GHz -54.64 dbm -41.64 dB
— S w— e
L JU J - L )t J -
21 a9 Date: 1B.APR.2023 22

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
o WNW P Y i, S A
g e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 668.66817 MHz -58.74 dBm -45.74 db
1,000 GHz 1.700 GHz 1.000 MHz 1,57844 GHz -58.62 dBm -45.62 db
1,790 GHz 3.000 GHz 1.000 MHz 2,95020 GHz -57.60 dBm -44.60 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,94542 GHz -53.05 dBm -40.05 dB
9,000 GHz 13.000 GHz 1.000 MHz 11.34146 GHz -57.19 dBm -44.19 dB
13,000 GHz 18.000 GHz 1.000 MHz 16.38201 GHz -54.45 dBm -41.45 dB
]
) ) o
Date. 18 APR 2023  22.05.05

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8
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saronas. FCC RF Test Report

Report No. : FG340401B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0032
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0029
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AL8

Page Number

1 A204 of A304




saronas. FCC RF Test Report

Report No. : FG340401B

LTE Band 66 (Other PA)

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod.

QPSK

16QAM 64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB Full RB

Full RB

Result

Middle CH

4.90

5.74 6.23

6.70 PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

bo_Att 30de  AQT

Ref Level 25.40 dom  Offset 6.40 db

2ms @ RBW 20 MHz

[@15a view

[cF 1.745 GHz

Mean Pwr + 20.00 dB

Mean

Complementary Cumulative Distribution Function

Peak | crest | 0% | 1% | 0.%

| o0.01%

samples: 130000

Trace 1 21.84 dBm 26.
—— -

97 dam 512 dB 2.43 d8 4.23 dB 4,90 dB.

£.07 a8

Date: 29 APR 2023 01:68:48

Middle Channel / Full RB/ 16QAM

Date: 28 APR 2023 0200012

Spectrum =
Ref Level 25.40 dom  Offset 5.40 0B
e Att 30de AQT 2ms @ RBW 20 MHz
[@15a view
S
0.1 1 =
0.01 5
%
\
1E-D .
§
€D g
{
£0
[CF 1.745 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 2147 dém | 27.86 dém .19 OB 3.04 dB 434 dB 574 0B ©.05 db
J ()

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : IHDT56AL8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

Middle Channel / Full RB/ 64QAM

(=]

Offset 5.40 db

AQT 2 ms @ RBW 20 MHz

Spectrum
Ref Level 25.40 dam
Att 30 dB
[0 152 View

0.01
16D
i
{
1E-0 - Y
\\- ~
1E-0 I

F 1,745 GHz

CGomplementary Cumulative Distribution Function
lean | Peak

ean Pwr + 20.00 dB

DCate! 29 APR. 2023 02.00:35

Samples: 130000
M Crest | 0% | 100 | 0% | 0.01% |
Trace 1 20.47 dBm 27.61 dBm 7.14 dB 3.13 d8 5.13 dB 6,23 dB. 6.78 dB
Jj ] W e

Middle Channel / Full RB/ 256 QAM

&

Spectrum

Ref Lavel 25.40 dam  Offset 5.40 dB

Att 30 dB__AQT 2 ms ® RBW 20 MHz
[@15a View

Date: 29 APR 2023 02.00:58

S
N
001 e
1E-O
it
‘\
1E-O - <
5 ‘
1E-0 \
F 1.745 GHz ean Pwr + 20,00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 18.35 dem | 26.58 dam 822 6B 3.10d8 5.30 d8 6.70 dB 7.50 d8
Jj ] ()

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : IHDT56AL8
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samran . FCC RF Test Report Report No. : FG340401B

26dB Bandwidth

Sporton International Inc. (Kunshan) Page Number 1 A207 of A304
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o) o)
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
N1 16.87 dBm| G 16.53 dBm|
20 dsm T ) 1.74528250 GHZ] 20 dam " y\ " 1.74533570 GHZ]
il St SN 26.00 db| Pavabiien et i d el Wb T AV 26.00 db|
10 dem B 4 1.283900000 MHZ 10 dém: Bw \ 1.331500000 MHz
Q factor ! 9.9| Q factor 1310.8|
od od
)
10 -10 di
s \
N A e
-20 B = Ay i -20 T —
VLJ.;“ YV T AN g P
20 df =30 di
40 -40
50 d -50 d
&0 -60
70 d 70 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7452825 GH2 16.87 dBm ndB down 1.2839 MHz M1 1 1.7453357 GHz 16.53 dBm ndB down 13315 MHz
TL 1 1.7443536 GHz -9.09 dBm nd@ 26.00 d& T1 1 1.7443483 GHz -9.49 dBm nd@ 26.00 d&
T2 1 1.7456378 GH2 -9.23 dém q factor 1359.3 T2 1 1.7456797 GHZ -9.37 dBm q factor 1310.8
L )i J L )i J -

Date: 20.APR.2023 02.14:06

DCate: 25 APR.2023 021340

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 dé & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
1 ELE] 17.42 b m ELE] 17.08 dBr|
20 dsm T A~ e 1.74450640 GHg] 20 dam I S e, 1.74409490 GHg]
[ o i - \ 26.00 dB| e T e T 26.00 db|
10 dbm B 3.098900000 MHz 10 dem: B \ 3.045000000 MHz
Q factor 563.0) Q factor 572.9)
od 0d
-10 L -10 di
20 dBm— ] -20 —/ e
e — |~ ——
-30 df =30 di
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7445864 GH2 17.42 dBm ndB down 3.0089 MHz M1 1 1.7440040 GHz 17.08 dBm ndB down 3.045 MHz
T 1 1.7434775 GHz -8.27 dam nd2 26.00 d& 1 1 1.7434775 GHz -2.06 dam nd2 26.00 d&
T2 1 1.7465764 GHz -8.74 dBm Q factor 563.0 T2 1 1.7465225 GHz -3.69 dBm Q factor 572.8
L )i J - L )i J -

Date: 20.APR2023 0211:33

DCate: 25 APR.2023 0211:50

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum & ctrum &
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 dé & RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o a 15.15 dB | o ELE] 16.29 dBm|
20 dgm 1.74674800 GHz| 20 dam 1.74423100 GHz|
P A s it \ 26.00 dp) oA g Al Y A AP AR, 26.00 dp)
10 dem 7 \ 5.025000000 MHz] 10 dem: f B \ +.875000000 MHz
/ Q factor \ 347.6| [ Q factor | 357.8|
od : 0d b
Ty ¥ 12
10 d y: -10d
! X‘
v 20 -
A A ava N
- 35
-40 -40
50 df -0 d
&0 -60
70 d 70 di
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.746748 GHz 15.15 dBm ndé down 5,025 MHz M1 1 1.744231 GHz 16.29 dBm ndé down 4.675 MHz
T 1 1.742463 GHz -10.92 dam e 26.00 ds T 1 1.742522 GHz -9.57 dam e 26.00 ds
T2 1 1.747488 GHz -10.95 dam Q factor 347.5 T2 1 1.747398 GHz -9.99 dBm Q factor 357.8
— ] = — ] =

Date: 20.APR.2023 0211:09

Cate: 25 APR.2023 0210047

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 20.APR.2023 02.06:31

DCate: 29.APR.2023 0208:53

) )
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 300 khz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEE 17.55 B ELE] 17.01 e
20 dsm P ; . - 1.7475170 GHg] 20 dam | = " - 1.7429020 GHe]
o — s 26.00 db| T el Ml Mt e N 26.00 db|
10 dbm B 10.070000000 MHz 10 dom 7 B \ 10.030000000 MHz
Q factor 173.5| { Q factor \ 173.8)]
od 0d - T
, k2
10 -10 di =
| Y. \
20 dom " — — | -20.08m S
- " v
20 df =30 di
40 -40
50 df -0 d
&0 -60
od 70 de
OF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.747517 GHz 17.55 dBm ndB down 10.07 MHz M1 1 1.742002 GHz 17.01 dBm ndB down 10.03 MHz
T 1 1.739985 GHz -8.33 dBm nd@ 26.00 d& 1 1 1.739945 GHz -8.83 dBm nd@ 26.00 d&
T2 1 1.750055 GH2 -8.47 dBm q factor 173.5 T2 1 1.749975 GHz -9.14 dBm q factor 173.8
L )i J - L )i J -

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 29.APR.2023 02.06:07

DCate: 29.APR.2023 020745

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 300 khz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
- 16.89 dBm| ELE] 14.91 dBm|
1
20 d8m {" 1.7385560 GHz| 20 dam 1.7437410 GHz|
i halacheadis 26.00 dB e AR U TR WP 26.00 dB
10 dem | 14595000000 MHz 10 dém. f B ‘\ 14.356000000 MHz
| Q factor 119.1 | Q factor | 121.5)
od } 0d i
10 d r’ 104 i \\
! / \
=1 — -2 - 7 3 ~
T Ny ) S N PP ~ A N
—_\ A v R
~ A A Al
-an a0
50 df -0 d
&0 -60
od 70 de
OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.738B556 GH2 16.89 dB8m ndB down 14,505 MHz M1 1 1.743741 GHz 14.91 dBm ndB down 14,356 MHz
T 1 1.737807 GHz -8.89 dam nd2 26.00 d& 1 1 1.737027 GHz -10.31 dam nd2 26.00 d&
T2 1 1.752493 GHz -9.16 dBm Q factor 119.1 T2 1 1.752263 GHz -10.95 dBm Q factor 1215
— ] - — ] -

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum & ctrum &
Ref Level 25.40 dam  Offset 5.40 0B = RBW 300 khz Ref Level 25.40 dom  Offset 5.40 0B w RBW 300 knz
o At 30dE SWT 18.85ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 185ps @ VBW 1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
WL1] 1532 dbm| W] 1382 db|
20 dsm ;K 1.7416430 GHz] 20 dam 1l 1.7489160 GHz]
et e A N RV, 26.00 dB) AT P W LY 26.00 db|
10 dém 1 B 19.181000000 MHz 10 dBm: ‘ Bw o A 18.621000000 MHz
. ‘, Q factar | 906} o | Q factar | 93.9)
T
-1od s -10d .
/ )
o /
-20 Falk v Ave
" PN AV NV
Ao S Vv o
-an a0
s0d -50 df
60 -60
7od 70 di
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
1 1741643 Griz 15.32 dem ndB down 13,181 Mz ML 1 1748916 GHz 14.82 dBm ndB down 18,621 Mz
T 1 1.73545 GHz -10.59 dem nds 25.00 d8 T1 1 17386809 GHz -9.62 d8m nds 26.00 d8
T2 1 1.75453 GHz -11.05 dém Q factor 0.8 T2 1 1.754311 GHz -11.7 dem Q factor 3.9
L )i J - L )i J -
Date: 29.APR2023 01:59:04 Date: 29 APR.2023 01:59:26
Sporton International Inc. (Kunshan) Page Number 1 A209 of A304

TEL : +86-512-57900158
FCC ID : IHDT56AL8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode Auto FFT o Att S0dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 37k Max
T CETEN] 16,28 dBm| M CETEN] 16.82 dim|
20 dsm I 3 174471470 GHz] 20 dem - 1 1.74504760 GHz]
skl Mo A it - : L ACA 1.099300699 MHz| T e e VY 1.110489510 MHz|
10 dBm: b 10 dm
I 0 \
“ o y
~. N
oy e,
40 -40
s0d -50 ol
-0 -60
70 70 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7447147 GHz 16.28 dBm M1 1 1.7450476 GHz 16.82 d8m
TL 1 1.74445734 GHz 10.25 dém Occ Bw 1.089300659 MHz 1 1 174444515 GHz 8.28 dom Occ Bw L.11048951 MHz
T2 1 174555664 GHz 5.01 darm T2 1 174555664 GHZ 8.02 darm
{ e ) L e ) -

Date: 20.APR2023 0213:01

DCate: 29 APR.2023 0213:23

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 dé & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
o a 8.8 dB | o 17.56 dBm|
20 dgm r T I - 1.74519180 GHz| 20 dam I 1.74538360 GHz|
o " T 5 2.739260739 MHz| - B 2.739260739 MHz|
10 dBm- 4 10 dem. T
/ \ \
L - 0de
/ A A
-10d f \‘ -10di Y
0 _ [ _ L/ _
— e 1
| ——— Sy
a0 d
-40 -40
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7451018 GHz 18.38 dBm M1 1 1.7453836 GHz 17.56 dBm
T 1 1.74362737 GHz 11.43 dBm Occ Bw 2.730260739 MH2 1 1 1.74362737 GHz 3.35 dam Occ Bw 2.730260739 MH2
T2 1 174636663 GHz 11.32 dBm T2 1 174636663 GHz 11.11 dBm
L )i J L )i J -

Date: 29.APR.2023 0212:37

DCate: 29.APR.2023 021216

Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(%]

pectrum ctrum =
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 dé & RBW 100 kHz
o At 30dE SWT 18 ps @ VBW 300kH:  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] 15.89 dBm| MI1] 14.99 dB |
20 dsm o : 1.74973100 GHg] 20 dam ¥ 1.74509900 GHe]
T by W e By +.485514486 MH P Vg S W o, o8 L W i +.515484515 MH
10 dBm s v = ¢ : 10 dém AREia B N L A :
|
s f | us \
/ \ \
/ / |
10 d . -10d
/ \ ~ N
20 A = o
_3{ W il o s e 4 -
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.743731 GHz 15.69 dBm M1 1 1745898 GHz 14.93 dBm
T 1 1.7427622 GHz 11.01 dsm oce Bw 4.4B5514486 MH2 T 1 1.7427423 GHz 9.44 dam oce Bw 4.515484515 MH2
T2 1 1.7472478 GHz 11.45 dam T2 1 1.7472577 GHz 3.54 dam
— ] — ] =
Date: 20.APR.2023 02:10:02 Date: 20 APR. 2023 0210:25
Sporton International Inc. (Kunshan) Page Number 1 A211 of A304

TEL : +86-512-57900158
FCC ID : IHDT56AL8




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 300 khz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 37k Max
m 17.08 dBm| N GLE 16.15 dBm|
20 d8m — - m 1.7431420 GHz| 20 dam . ¥ T2 1.7437210 GHz|
N PN AP, N P N N PN -
¥ - e 9.050949051 MHz| ¥ W e - Al 9.050949051 MHz|
10 dBm- 7 10 dem i |
04 | 0a / ]
I 7 i
/ I |
10 d y -10 di + ‘1
L \ 7
20 -2 . i
20 o R ke ey awa <
20 df =30 di
-40 -40
50 df -0 d
60 -60
70 d 70 di
OF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.743142 GHz 17.08 dBm M1 1 1.743721 GHz 16.15 dBm
T 1 1.7404645 GHz 10.68 dBm Occ Bw 2.050949051 MHz 1 1 1.7404845 GHz 11.31 dBm Occ Bw 2.050949051 MHz
T2 1 1.7495155 GHz 11.45 dam T2 1 17495355 GHz 11,92 dam
{ e ) L e ) -

Date: 20.APR 2023 02.09:38

DCate: 29.APR.2023 0209.15

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 300 khz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT o Att 0dE SWT 126ps w VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17 Max
] ELE] 15.65 dBm| = ELE] 15.63 dBm|
20 dsm B 1.7419730 GHz| 20 dam ; 1.7400550 GHz|
ey petd e e e, 13.456543457 MH Ponfmeion, [ oD B A 13.456543457 MH
10 dm: ; ] Ty g 10 dem: = S, T Bp TN &
o ! 0d ]
/
| y / !
-10 d f -10 .
/ \ PR Sy \
-20 Fa¥ay = |26 - o=—————
T - o
Iy T
o d = -30d
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.741973 GHz 15.65 dBm M1 1 1.740055 GHz 15.63 dBm
T 1 1.7382857 GHz 10.44 dBm Occ Bw 13456543457 MH2 1 1 1.7382266 GHz 11.44 dBm Occ Bw 13456543457 MH2
T2 1 1.7517433 GHz 10.57 dBm T2 1 17516833 GHz 10.20 dBm
L )i J - L )i J -
Date: 20.APR.2023 02.07:02 Date: 20 APR.2023 02.07:24
Spectrum pectrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dom  Offset 5.40 0@ e RBW 300 kHz
o At 30dE SWT 18.85ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 185ps @ VBW 1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17 Max
ELE] 15.04 dBm| ELE] 13.70 dBm|
20 dsm = 1.7424430 GHz| 20 dam T 1.7452000 GHz|
et o o 7.94 M T L 7.94 M
10 dBm- wrafn/ L, VO B, 17.942057942 MHz] 10 dem. ["v\ s LQEEBY o g 17.942057942 MHe]
|
. | |
104 | Y
| 4
Y -20 P
e A . | (S A
T = ey T AT
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.742443 GHz 15.04 dBm M1 1 1.7452 GHz 13.70 dBm
T 1 1.736008 GHz 10.14 dam oce Bw 17.942057942 MHz T 1 1.736040 GHz 9.26 dam oce Bw 17.942057942 MHz
T2 1 1.753951 GHz 11.03 dBm T2 1 1.753991 GHz 9.93 dom
L )i J L )i J -
Date: 20.APR.2023 01:58:20 Date: 20 APR.2023 01:58:42
Sporton International Inc. (Kunshan) Page Number 1 A212 of A304

TEL : +86-512-57900158
FCC ID : IHDT56AL8



SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

= S trum
Ref Level 25.00 dBm  Offset 5,40 d2 Mode Auto Swesp Ref Level 25.00 dBm  Offset 5.40 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
imit §heck PABS | SPURIGHE CHEIEKABS_ PAES
T a ZU agm
0 EFE:IH SPURIOUS_| INE_ABS PAES {\ Line _$puipDs_|INE_aBS | PAES
10 dBm / 10 dBm -
| \ | |
ods f! l 0 ds -
-10 dBm } -10 dém ;
SPURIOUS_LINE_ABS_ | ]h !
20 dem [ 20 dem 1 !
-30 dBm 30 de \
_ a b Lloa
40 dBm i b e v
o Ty *
s0.dem S v | [t S —
B T e 7 AN = - —
-50 dBm 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Al Range Low RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170897 GHz -37.23 dBm -24.23 dB 1.779 GHz 1,780 GHz 100,000 kHz 1.77974 GHz 20.47 dém -9.53 de
1.709 GHz 1710 GHz 20.000 kHz 171000 GHz ~20.00 dBm -7.00 dB 1,780 GHz 1,781 GHz 20,000 kHz 1.76000 GHz -20,34 dém -7.34 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71025 GHz 20.79 dBm -9.21 dB 1781 aHe 1700 oHe 1,000 MH= 178108 cHe 236.29 dBm 5320 dB
b T

i ;

Date: 28 APR.2023 23:01:00

L

Date: 28 APR 2023 231751

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep

B um

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES ine _$PURIO(IS_| INE_ABS_| PAES
10 dBm I,’ ' ¥ 10 derf Y
| | ' l
ode T \ 0 demf
-10 dem ,‘ -10 dJ !
SPURIOUS_LINE_ABS_ i \q E
-20 dam j M‘Mk ;‘?u. l\ [\H}\
-30 dBm Nr o 50 de - M
-40 dBm o Wj” ’ -40 dBm J L"“‘U«m. "
50 dBm sttt e 50 dam s, i )
oo IO Ah AR T ALt i . o »
-0 dBm 60 dB
70 dBm -70 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EmiSSiﬂ'I'S | | [ | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70887 GHz -17.93 dBm -4.93 dB 1,778 GHz 1,780 GHz 100,000 kHz 1.77911 GHz 13,53 dém -16.47 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -24.36 dBm -11.36 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -24.41 dBm -11.41 dB
1,710 GHz 1.712 GHz 100,000 kHz 171043 GHz 13.74 dBm -16.26 dB 1761 GH2 1790 GHs 1,000 MHz 178113 CHs 21923 dBm 633 dp
—_—
T — -
I Ve ( ) ] .

Date: 28,APR.2023 23.08.01

Date: 28 APR 2023 23:24'53

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number

1 A213 of A304



SPORTON LAB.

FCC RF Test Report Report No. : FG340401B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Date: 28 APR.2023 23:02°44

Date: 28 APR 2023 23:18

J

36

pec m ué.‘ B rum
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
imit ¢heck PABS _ | SPURIMIE CHBEKABS_
a0 niaﬁm EPURIOUS_|LINE_ABS PAES [\ e ey FUI’{I‘? bs_LINE_ABS_|
|
10 dBm 10 dem —
[ L
ode ! ods |
-10 dem r \ -10 dBm i
SPURIOUS_LINE_ABS_ | i f
-20 dem / !L‘\ 20 dem— ¢
i
-30 dBm / 30 d8 \
" _an di K I
AN | DV I
o
50 dem et o | [l beial, e
s it ‘\ o
-60 dBm -60 dB
70 dém -70 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170898 GHz -37.26 dBm -24.26 dB 1.779 GHz 1,780 GHz 100,000 kHz 1.77975 GHz 20.65 dem -9.35 dB
1.709 GHz 1710 GHz 20.000 kHz 171000 GHz -15.22 dbm -6.22 db 1,780 GHz 1,781 GHz 20,000 kHz 1.76000 GHz 18,41 dém -6.41 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.73 dém -9.27 di 1781 aHe 1700 oHe 1,000 MH= 178102 GHz 237.81 dBm pa81dB
i Y e - - ————
L JL -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S trum m
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&iﬁi:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIO[IS_| INE_ABS | PAES
2 nBrrunsty
10 dBm f 10 da.H
[ A
ode | \ 0 dem)
f \
-10 d8m i ! -10 dgm }
SPURIOUS_LINE_ABS_ l \‘ ]
20 dBm 20 gem 1
AT T e e
-30 dBm WM A L 30 de oy
fay
40 dom ! 40 dBm MW#
i M,
50 dem : S PR 50 dair Whisnnsl 1o
JOPTVRNRY R T e TR AN .
-60 dem 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz ~19.22 dBm -6.22 dB 1.778 GHz 1,780 GHz 100.000 kHz 1.77915 GHz 13.08 dém -16.91 dB
1.703 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -23.91 dém -10.91 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -24.27 dBm -11.27 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71074 GHz 13.42 dBm -16.58 dB 1761 GH2 1790 GHs 1,000 MH= 178103 GHz 21963 dBm 658 dB
T .

Il

L L

T
J

Date: 28.APR.2023 23.09.45 Date: 28 APR. 2023 23:26:37

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 28, APR.2023 23:11:30

Date: 28 APR 2023 23:2822

pec m ué.‘ B rum
Ref Level 25.00 dbm  Offset 5.40 d3 Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
imit ¢heck PABS | SPURIMIE CHBEKABS_
T ZU agm
0 niafrhm SPURIOUS_| INE_ABS PAES F ine _ FurffY s JInE_aBs |
10 dBm { \l\l 10 dBm: |{ T
o dp | o J |
-10 dem l' -10 dém {
SPURIOUS_LINE_ABS_ L ]
-20 dem: -20 dBm
h i
-30 dBm H 30ds 1\
-40 dBm ’ -40 dem—j o
fore ™ Py, e
-
50 dam - == ™ M-.... M —
aieneryy et e AR
-0 dBm 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170890 GHz -39.28 dém -26.28 dB 1.778 GHz 1,780 GHz 100.000 kHz 1.77977 GHz 20,32 dém -9.68 dB
1.709 GHz 1.710 GHz 20.000 kHz 171000 GHz “20.43 dBm -7.43 dB 1,780 GHz 1,781 GHz 20,000 kHz 1.76000 GHz -20,16 dém -7.16 dB
1.710 GHz 1.712 GHz 100,000 kHz 171025 GHz 20.25 dBm -9.75 dB 1761 GH2 1790 GHs 1,000 MHz 178102 GHs 3767 dBm 24.87 dB
i ] ) e il ) [
L JL J
Date: 28 APR 2023 230428 Date: 28 APR 2023 23:21-21
Spectrum m
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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